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	Gastrointestinal


	Drug
	Dose
	Quantity

	Anusol cream (McNeil Products Ltd)
	apply as needed
	23 grams

	Anusol suppositories (McNeil Products Ltd)
	Insert one at night when required
	12 suppositories

	Co-magaldrox 195mg/220mg/5ml oral suspension sugar free
	2x5ml spoon up to 4 times a day as required for indigestion
	500 millilitres

	Colestyramine 4g oral powder sachets sugar free
	use as directed
	50 sachets

	Dicycloverine 10mg tablets
	take one 3 times/day
	100 tablets

	Dicycloverine 10mg/5ml oral solution
	1x5ml spoon 3 times/day
	120 millilitres

	Dicycloverine 20mg tablets
	take one 3 times/day
	84 tablets

	Dioralyte oral powder sachets blackcurrant (Sanofi)
	take one as needed
	6 sachets

	Docusate 100mg capsules
	take one up to 4 times/day As required (for constipation)
	100 capsules

	Docusate 50mg/5ml oral solution sugar free
	2x5ml spoon 4 times/day
	300 millilitres

	Fybogel Orange 3.5g effervescent granules sachets SF (Forum Health Products Ltd)
	One sachet in water twice daily preferably after meals (for constipation)
	60 sachets

	Gastrocote chewable tablets (Actavis UK Ltd)
	Take one or two up to four times a day as required for indigestion
	100 tablets

	Glycerol 4g suppositories
	insert one as needed
	12 suppositories

	Glyceryl trinitrate 0.4% rectal ointment
	Apply 2.5cm of ointment every 12 hours until pain stops. Do not use for longer than 8 weeks
	30 grams

	Hyoscine butylbromide 10mg tablets
	take two 4 times/day
	56 tablets

	Lactulose 3.1-3.7g/5ml oral solution
	15ml twice daily
	500 millilitres

	Lansoprazole 15mg gastro-resistant capsules
	Take one once daily (for stomach)
	28 capsules

	Lansoprazole 30mg gastro-resistant capsules
	Take one once daily (for stomach)
	28 capsules

	Laxido Orange oral powder sachets sugar free (Galen Ltd)
	Take one once or twice a day as required (for constipation)
	30 sachets

	Loperamide 2mg capsules
	Take two at first then one after each loose stool (for diarrhoea)
	10 capsules

	Mebeverine 135mg tablets
	Take one 3 times/day
	84 tablets

	Methylcellulose 500mg tablets
	Take three to six tablets twice daily with plenty of water
	112 tablets

	Micralax Micro-enema 5ml (Focus Pharmaceuticals Ltd)
	insert one as needed
	12 enemas

	Movicol Paediatric Plain oral powder 6.9g sachets (Norgine Pharmaceuticals Ltd)
	Take one sachet dissolved in water once a day
	30 sachets

	Movicol-Half oral powder 6.9g sachets (Norgine Pharmaceuticals Ltd)
	Take one sachet dissolved in water once or twice a day
	30 sachets

	Octasa 400mg MR gastro-resistant tablets (Tillotts Pharma Ltd)
	Take one three times a day
	90 tablet

	Octasa 800mg MR gastro-resistant tablets (Tillotts Pharma Ltd)
	Take one three times a day
	90 tablet

	Omeprazole 10mg gastro-resistant capsules
	Take one daily (for stomach)
	28 capsules

	Omeprazole 20mg gastro-resistant capsules
	Take one each day (for stomach)
	28 capsules

	Peptac liquid aniseed (Teva UK Ltd)
	Take two 5ml spoonsful after meals and at bed time when required for indigestion
	500 millilitres

	Phosphates enema (Formula B) 128ml long tube
	use as directed
	1 enemas

	Phosphates enema (Formula B) 128ml standard tube
	use as directed
	1 enemas

	Ranitidine 150mg tablets
	Take one twice daily (for stomach)
	60 tablets

	Ranitidine 300mg tablets
	Take one at night (for stomach)
	30 tablets

	Scheriproct ointment (Bayer Plc)
	apply twice daily
	30 grams

	Scheriproct suppositories (Bayer Plc)
	insert one daily
	12 suppositories

	Senna 7.5mg tablets
	Take One or Two at night as needed (for constipation)
	60 tablets


Cardiovascular
	Drug
	Dose
	Quantity

	Amiodarone 200mg tablets
	Take one daily (for heart)
	28 tablets

	Amlodipine 10mg tablets
	Take one daily
	28 tablets

	Amlodipine 5mg tablets
	Take one daily
	28 tablets

	Aspirin 75mg dispersible tablets
	Take one daily
	28 tablets

	Atorvastatin 10mg tablets
	take one daily
	28 tablets

	Atorvastatin 20mg tablets
	take one daily (for cholesterol)
	28 tablets

	Atorvastatin 40mg tablets
	Take one daily (for cholesterol)
	28 tablets

	Atorvastatin 80mg tablets
	take one daily
	28 tablets

	Bisoprolol 1.25mg tablets
	Take one daily
	28 tablets

	Bisoprolol 10mg tablets
	Take one daily
	28 tablets

	Bisoprolol 2.5mg tablets
	Take one daily
	28 tablets

	Bisoprolol 5mg tablets
	Take one daily
	28 tablets

	Bumetanide 1mg tablets
	take one each morning
	28 tablets

	Candesartan 16mg tablets
	Take one once daily
	28 tablet

	Candesartan 2mg tablets
	Take one once daily
	28 tablet

	Candesartan 32mg tablets
	Take one once daily
	28 tablet

	Candesartan 4mg tablets
	Take one once daily
	28 tablet

	Candesartan 8mg tablets
	Take one once daily
	28 tablet

	Carvedilol 12.5mg tablets
	Take one twice a day
	56 tablets

	Carvedilol 25mg tablets
	Take one twice a day
	56 tablets

	Carvedilol 3.125mg tablets
	Take one twice a day
	56 tablets

	Carvedilol 6.25mg tablets
	Take one twice a day
	56 tablets

	Clopidogrel 75mg tablets
	take one once daily
	28 tablets

	Digoxin 125microgram tablets
	Take one daily (for heart)
	28 tablets

	Digoxin 250microgram tablets
	Take one daily (for heart)
	28 tablets

	Digoxin 62.5microgram tablets
	Take one daily (for heart)
	28 tablets

	Dipyridamole 200mg modified-release capsules
	Take one twice daily
	60 capsules

	Furosemide 20mg tablets
	Take one each morning (water tablet)
	28 tablets

	Furosemide 40mg tablets
	Take one each morning (water tablet)
	28 tablets

	Half Securon SR 120mg tablets (Abbott Laboratories Ltd)
	Take one daily
	28 tablets

	Isosorbide mononitrate 10mg tablets
	Take one twice daily (for angina)
	56 tablets

	Isosorbide mononitrate 20mg tablets
	Take one twice daily (for angina)
	56 tablets

	Lercanidipine 10mg tablets
	Take one daily
	28 tablets

	Lercanidipine 20mg tablets
	Take one daily
	28 tablets

	Metoprolol 50mg tablets
	take one twice daily
	56 tablets

	Nebivolol 5mg tablets
	Take one daily
	28 tablets

	Nicorandil 10mg tablets
	Take one twice daily (for angina)
	60 tablets

	Nicorandil 20mg tablets
	Take one twice daily (for angina)
	60 tablets

	Nitromin 400micrograms/dose pump sublingual spray (Teva UK Ltd)
	One or two sprays under the tongue and then close mouth (for angina)
	1 spray

	Pravastatin 20mg tablets
	take one at night
	28 tablets

	Pravastatin 40mg tablets
	take one at night
	28 tablets

	Propranolol 10mg tablets
	take one 3 times/day
	84 tablets

	Propranolol 160mg modified-release capsules
	take one daily
	28 capsules

	Propranolol 40mg tablets
	take one 3 times/day
	84 tablets

	Propranolol 80mg modified-release capsules
	take one daily
	28 capsules

	Quinine bisulfate 300mg tablets
	One to be taken at night (for cramp)
	28 tablets

	Ramipril 1.25mg capsules
	Take one daily
	28 capsules

	Ramipril 10mg capsules
	Take one daily
	28 capsules

	Ramipril 2.5mg capsules
	Take one daily
	28 capsules

	Ramipril 5mg capsules
	Take one daily
	28 capsules

	Securon SR 240mg tablets (Abbott Laboratories Ltd)
	Take one daily
	28 tablets

	Simvastatin 10mg tablets
	Take one at night (for cholesterol)
	28 tablets

	Simvastatin 20mg tablets
	Take one at night (for cholesterol)
	28 tablets

	Simvastatin 40mg tablets
	Take one at night (for cholesterol)
	28 tablets

	Slozem 120mg capsules (Merck Serono Ltd)
	Take one daily
	28 capsules

	Slozem 180mg capsules (Merck Serono Ltd)
	Take one daily
	28 capsules

	Slozem 240mg capsules (Merck Serono Ltd)
	Take one daily
	28 capsules

	Spironolactone 25mg tablets
	Take one daily
	28 tablets

	Warfarin 1mg tablets
	Adjust dose as directed according to your recent blood result.
	28 tablets

	Warfarin 3mg tablets
	Adjust dose as directed according to your recent blood result.
	28 tablets

	Warfarin 5mg tablets
	Adjust dose as directed according to your recent blood result.
	28 tablets


Respiratory
	Drug
	Dose
	Quantity

	AeroChamber Plus (GlaxoSmithKline UK Ltd)
	To be used with inhalers as directed
	1 device

	AeroChamber Plus with adult mask (GlaxoSmithKline UK Ltd)
	To be used with inhalers as directed
	1 device

	AeroChamber Plus with child mask (GlaxoSmithKline UK Ltd)
	To be used with inhalers as directed
	1 device

	AeroChamber Plus with infant mask (GlaxoSmithKline UK Ltd)
	To be used with inhalers as directed
	1 device

	Carbocisteine 375mg capsules
	Two to be taken three times a day
	120 capsules

	Cetirizine 10mg tablets
	Take one daily
	30 tablets

	Cetirizine 1mg/ml oral solution sugar free
	Take one 5ml spoonful each day
	70 millilitres

	Chlorphenamine 4mg tablets
	Take one 3 times/day
	84 tablets

	Clenil Modulite 100micrograms/dose inhaler (Chiesi Ltd)
	Inhale 2 doses twice daily (preventer)
	1 inhaler

	Clenil Modulite 200micrograms/dose inhaler (Chiesi Ltd)
	Inhale 2 doses twice daily (preventer)
	1 inhaler

	Clenil Modulite 50micrograms/dose inhaler (Chiesi Ltd)
	Two puffs twice daily (preventer)
	1 inhaler

	Fexofenadine 120mg tablets
	Take one daily
	30 tablets

	Flutiform 250micrograms/dose / 10micrograms/dose inhaler (Napp Pharmaceuticals Ltd)
	two puffs twice daily (preventer)
	1 inhaler

	Fostair 100micrograms/dose/6micrograms/dose inhaler (Chiesi Ltd)
	two puffs twice daily (preventer)
	1 inhaler

	Ipratropium bromide 20micrograms/dose inhaler CFC free
	Inhale 2 puffs four times a day
	1 inhaler

	Loratadine 10mg tablets
	Take one daily
	30 tablets

	Mebendazole 100mg/5ml oral suspension
	Take 5ml now and 5ml in two weeks
	10 millilitres

	Montelukast 10mg tablets
	Take one at night
	28 tablets

	Montelukast 4mg chewable tablets sugar free
	Take one at night
	28 tablets

	Montelukast 5mg chewable tablets sugar free
	Take one at night
	28 tablets

	Pholcodine 5mg/5ml linctus sugar free
	1x5ml spoon 3 times/day (for cough)
	300 millilitres

	Pseudoephedrine hydrochloride 60mg tablets
	Take one every four to six hours up to 4 times a day (decongestant)
	24 tablets

	Pulmicort 100 Turbohaler (AstraZeneca UK Ltd)
	inhale 1 dose twice daily (preventer)
	1 inhaler

	Pulmicort 200 Turbohaler (AstraZeneca UK Ltd)
	inhale 1 dose twice daily (preventer)
	1 inhaler

	Pulmicort 400 Turbohaler (AstraZeneca UK Ltd)
	inhale 1 dose twice daily (preventer)
	1 inhaler

	Purified water
	use as directed
	2 packs of 5000 mls

	Qvar 100 inhaler (Teva UK Ltd)
	Inhale 1 dose twice daily (preventer)
	1 inhaler

	Qvar 100micrograms/dose Easi-Breathe inhaler (Teva UK Ltd)
	Inhale 1 dose twice daily (preventer)
	1 inhaler

	Qvar 50 inhaler (Teva UK Ltd)
	Inhale 1 dose twice daily (preventer)
	1 inhaler

	Qvar 50micrograms/dose Easi-Breathe inhaler (Teva UK Ltd)
	Inhale 1 dose twice daily (preventer)
	1 inhaler

	Salamol 100micrograms/dose Easi-Breathe inhaler (Teva UK Ltd)
	Inhale 2 doses as needed (reliever)
	1 inhaler

	Salbutamol 100micrograms/dose inhaler CFC free
	Inhale 2 doses as needed (reliever)
	1 inhaler

	Saline 0.9% nebuliser liquid 2.5ml Steri-Neb unit dose vials (Teva UK Ltd)
	use as directed
	3 packs of 20  X 2.5ml ampoule

	Seretide 50 Evohaler (GlaxoSmithKline UK Ltd)
	Inhale 2 doses twice daily (preventer)
	1 inhaler

	Seretide 500 Accuhaler (GlaxoSmithKline UK Ltd)
	inhale 1 dose twice daily
	1 inhaler

	Simple linctus
	1x5ml spoon 3 times/day As required (for cough)
	200 millilitres

	Symbicort 100/6 Turbohaler (AstraZeneca UK Ltd)
	Inhale one dose twice a day (preventer)
	1 inhaler

	Symbicort 200/6 Turbohaler (AstraZeneca UK Ltd)
	Inhale one dose twice a day (preventer)
	1 inhaler

	Symbicort 400/12 Turbohaler (AstraZeneca UK Ltd)
	Inhale one dose twice a day (Preventer)
	1 inhaler

	Terbutaline 500micrograms/dose dry powder inhaler
	inhale 1 dose as needed
	1 inhaler

	Tiotropium bromide 18microgram inhalation powder capsules
	inhale 1 dose once daily
	30 capsules

	Tiotropium bromide 18microgram inhalation powder capsules with device
	inhale 1 dose once daily
	30 capsules

	Tiotropium bromide 2.5micrograms/dose solution for inhalation cartridge with device CFC free
	two puffs once daily
	60 dose

	Uniphyllin Continus 200mg tablets (Napp Pharmaceuticals Ltd)
	Take one every 12 hrs
	56 tablets

	Uniphyllin Continus 400mg tablets (Napp Pharmaceuticals Ltd)
	Take one every 12 hrs
	56 tablets

	Ventolin 200micrograms/dose Accuhaler (GlaxoSmithKline UK Ltd)
	inhale one dose as needed (reliever)
	1 inhaler


Central Nervous System
	Drug
	Dose
	Quantity

	Amitriptyline 10mg tablets
	Take one at night
	28 tablets

	Amitriptyline 25mg tablets
	Take one at night
	28 tablets

	Amitriptyline 50mg tablets
	Take one at night
	28 tablets

	Betahistine 16mg tablets
	Take one three times a day
	84 tablets

	Betahistine 8mg tablets
	Take one three times a day
	84 tablets

	Buccolam 10mg/2ml oromucosal solution pre-filled oral syringes (ViroPharma Ltd)
	use As directed
	4 syringe

	Buccolam 5mg/1ml oromucosal solution pre-filled oral syringes (ViroPharma Ltd)
	use As directed
	4 syringe

	Cinnarizine 15mg tablets
	Take two three times a day
	168 tablets

	Citalopram 10mg tablets
	Take one each day
	28 tablets

	Citalopram 20mg tablets
	Take one each day
	28 tablets

	Co-careldopa 25mg/100mg tablets
	Take one three times a day
	90 tablets

	Co-codamol 30mg/500mg tablets
	Take one or two up to four times a day (for pain)
	100 tablets

	Co-codamol 8mg/500mg tablets
	Take one or two up to 4 times a day as required (for pain)
	100 tablets

	Co-dydramol 10mg/500mg tablets
	Take one or two up to 4 times a day as required (for pain)
	100 tablets

	Codeine 15mg tablets
	Take one or two up to 4 times a day as required (for pain)
	100 tablets

	Codeine 30mg tablets
	Take one up to 4 times a day As required (for pain)
	100 tablets

	Diazepam 10mg tablets
	Take one at night
	7 tablets

	Diazepam 2mg tablets
	Take one at night
	7 tablets

	Diazepam 5mg tablets
	Take one at night
	7 tablets

	Dihydrocodeine 30mg tablets
	Take One up to Four times/day as required (for pain)
	100 tablet

	Domperidone 10mg tablets
	Take one three times a day
	84 tablets

	Fluoxetine 20mg capsules
	take one daily
	30 capsules

	Gabapentin 300mg capsules
	Take one three times a day
	100 capsules

	Ibuprofen 100mg/5ml oral suspension sugar free
	One 5ml spoonful three times a day
	100 millilitres

	Metoclopramide 10mg tablets
	take one 3 times/day as required for up to 5 days
	28 tablet

	Nicotinell TTS 10 patches (Novartis Consumer Health UK Ltd)
	Apply daily
	7 patches

	Nicotinell TTS 20 patches (Novartis Consumer Health UK Ltd)
	Apply daily
	7 patches

	Nicotinell TTS 30 patches (Novartis Consumer Health UK Ltd)
	Apply daily
	7 patches

	Oramorph 10mg/5ml oral solution (Boehringer Ingelheim Ltd)
	Take 5ml every four to six hours when required
	100 millilitres

	Orlistat 120mg capsules
	take one 3 times/day
	84 capsules


	Paracetamol 120mg/5ml oral solution paediatric sugar free
	One 5ml spoonful every six hours As required
	100 millilitres

	Paracetamol 250mg/5ml oral suspension sugar free
	One 5ml spooonful every 6 hours As required
	100 millilitres

	Paracetamol 500mg tablets
	Take one or two up to 4 times a day as required (for pain)
	100 tablets

	Prochlorperazine 3mg buccal tablets
	Use one to two tablets twice daily (place between upper lib and gun and allow to dissolve)
	50 tablet

	Prochlorperazine 5mg tablets
	Take one three times a day
	84 tablets


	Procyclidine 5mg tablets
	Take one three times a day
	84 tablets


	Sumatriptan 100mg tablets
	Take one at onset of attack and repeat after not less than two hours if migraine recurs. Do not take more than 3 tablets in 24 hours.
	6 tablets

	Sumatriptan 50mg tablets
	Take one at onset of attack and repeat after not less than 2 hours if migraine recurs (Do not take more than 6 tablets in 24 hours.
	6 tablets

	Topiramate 100mg tablets
	Take one twice a day
	60 tablets

	Topiramate 25mg tablets
	Take one at night for one week then one twice daily
	60 tablets

	Topiramate 50mg tablets
	Take one twice a day
	60 tablets

	Tramadol 50mg capsules
	take 1 or 2 as directed up to four times a day (for pain)
	100 capsules

	Tramulief SR 100mg tablets (Amdipharm Plc)
	take one twice daily
	60 tablets

	Tramulief SR 150mg tablets (Amdipharm Plc)
	take one twice daily
	60 tablets

	Tramulief SR 200mg tablets (Amdipharm Plc)
	take one twice daily
	60 tablets

	Venlafaxine 37.5mg tablets
	take one twice daily
	56 tablet

	Venlafaxine 75mg tablets
	take one twice a day
	56 tablet

	Zopiclone 3.75mg tablets
	Take one at night when required.
	7 tablets

	Zopiclone 7.5mg tablets
	Take one at night when required
	7 tablets


Infections

	Drug
	Dose
	Quantity

	Aciclovir 800mg tablets
	take one 5 times/day
	35 tablets

	Amoxicillin 125mg/5ml oral suspension sugar free
	1x5ml spoon 3 times/day
	100 millilitres

	Amoxicillin 250mg capsules
	take one 3 times a day (antibiotic)
	21 capsules

	Amoxicillin 250mg/5ml oral suspension sugar free
	1x5ml spoon 3 times/day
	100 millilitres

	Amoxicillin 500mg capsules
	take one 3 times a day (antibiotic)
	21 capsules

	Co-amoxiclav 125mg/31mg/5ml oral suspension
	1x5ml spoon 3 times/day
	100 millilitres

	Co-amoxiclav 250mg/125mg tablets
	take one 3 times/day
	21 tablets

	Co-amoxiclav 250mg/62mg/5ml oral suspension
	1x5ml spoon 3 times/day
	100 millilitres

	Doxycycline 100mg capsules
	two now then one daily
	8 capsules

	Erythromycin 250mg gastro-resistant tablets
	take one 4 times/day (antibiotic)
	28 tablets

	Erythromycin ethyl succinate 125mg/5ml oral suspension sugar free
	1x5ml spoon 4 times/day (antibiotic)
	100 millilitres

	Erythromycin ethyl succinate 250mg/5ml oral suspension sugar free
	1x5ml spoon 4 times/day (antibiotic)
	100 millilitres

	Erythromycin ethyl succinate 500mg tablets
	take one 4 times/day (antibiotic)
	28 tablets

	Flucloxacillin 125mg/5ml oral solution sugar free
	1x5ml spoon 4 times/day
	100 millilitres

	Flucloxacillin 250mg capsules
	take one 4 times/day (antibiotic)
	28 capsules

	Flucloxacillin 250mg/5ml oral solution sugar free
	1x5ml spoon 4 times/day
	100 millilitres

	Flucloxacillin 500mg capsules
	take one 4 times/day (antibiotic)
	28 capsules

	Itraconazole 100mg capsules
	Take two twice a day
	4 capsules

	Lymecycline 408mg capsules
	Take one daily (for acne)
	28 capsules

	Mebendazole 100mg chewable tablets sugar free
	Take one now and a second in two weeks
	2 tablets

	Metronidazole 400mg tablets
	take one 3 times/day (antibiotic)
	21 tablets

	Nitrofurantoin 100mg capsules
	Take one every six hours
	12 capsules

	Nitrofurantoin 50mg capsules
	Take one every six hours
	12 capsules

	Oxytetracycline 250mg tablets
	take one 4 times/day (antibiotic)
	28 tablets

	Phenoxymethylpenicillin 125mg/5ml oral solution sugar free
	1x5ml spoon 4 times/day (antibiotic)
	100 millilitres

	Phenoxymethylpenicillin 250mg tablets
	take two 4 times/day (antibiotic)
	56 tablets

	Phenoxymethylpenicillin 250mg/5ml oral solution sugar free
	1x5ml spoon 4 times/day (antibiotics)
	100 millilitres

	Tamiflu 75mg capsules (Roche Products Ltd)
	take one twice daily
	10 capsules

	Trimethoprim 200mg tablets
	take one twice daily (antibiotic)
	6 tablets

	Trimethoprim 50mg/5ml oral suspension sugar free
	One 5ml spoonful twice a day
	100 millilitres


Endocrine
	Drug
	Dose
	Quantity

	Active testing strips (Roche Diagnostics Ltd)
	Use for testing the blood for glucose as directed
	50 strips

	Advantage Plus testing strips (Roche Diagnostics Ltd)
	Use to test the blood for glucose as directed
	50 strips

	Alendronic acid 70mg tablets
	take one weekly
	4 tablets

	Aviva testing strips (Roche Diagnostics Ltd)
	Use for testing the blood for glucose Half directed.
	50 strips

	ClikSTAR hypodermic insulin injection pen reusable for 3ml cartridge 1 unit dial up / range 1-80 units Blue (Sanofi)
	use as directed
	1 device

	Compact testing strips (Roche Diagnostics Ltd)
	Use to test the blood for glucose as directed
	51 strips

	Contour testing strips (Bayer Diagnostics Manufacturing Ltd)
	Use for testing the blood for glucose As directed
	50 strips

	Finasteride 5mg tablets
	take one daily
	28 tablets

	FreeStyle lancets 0.5mm/28gauge (Abbott Laboratories Ltd)
	Use for blood testing as directed
	200 lancet

	FreeStyle Lite testing strips (Abbott Laboratories Ltd)
	Use for testing the blood for glucose as directed
	50 strips

	Gliclazide 80mg tablets
	Take one daily (for diabetes)
	28 tablet

	Humulin M3 100units/ml suspension for injection 3ml cartridges (Eli Lilly and Company Ltd)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml cartridge(s)

	Ketostix testing strips (Bayer Diagnostics Manufacturing Ltd)
	Use to test urine As directed.
	50 strips

	Lantus 100units/ml solution for injection 10ml vials (Sanofi)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 10ml vial(s)

	Lantus 100units/ml solution for injection 3ml cartridges (Sanofi)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml cartridge(s)

	Lantus 100units/ml solution for injection 3ml pre-filled SoloStar pen (Sanofi)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml disposable pen(s)

	Levothyroxine sodium 100microgram tablets
	Take one daily
	28 tablets

	Levothyroxine sodium 25microgram tablets
	Take one daily
	28 tablets

	Levothyroxine sodium 50microgram tablets
	Take one daily
	28 tablets

	Metformin 1g modified-release tablets
	Take one daily (for diabetes)
	28 tablets


	Metformin 500mg modified-release tablets
	Take one daily (for diabetes)
	28 tablets


	Metformin 500mg tablets
	Take one twice daily (for diabetes)
	56 tablets

	Metformin 750mg modified-release tablets
	take one daily (for diabetes)
	28 tablets

	Metformin 850mg tablets
	Take one twice daily (for diabetes)
	56 tablets

	Multiclix lancets 0.3mm/30gauge (Roche Diagnostics Ltd)
	Use for blood testing As directed
	204 lancet

	Needle clipping / chopping device
	use As directed
	1 device

	Norethisterone 5mg tablets
	Take As directed
	30 tablets

	NovoMix 30 FlexPen 100units/ml suspension for injection 3ml pre-filled pen (Novo Nordisk Ltd)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml FLEXPEN pre-filled pen

	NovoMix 30 Penfill 100units/ml suspension for injection 3ml cartridges (Novo Nordisk Ltd)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml PENFILL cartridge

	NovoPen 4 hypodermic insulin injection pen reusable for 3ml cartridge 1 unit dial up / range 1-60 units Blue (Novo Nordisk Ltd)
	use As directed
	1 device

	NovoRapid FlexPen 100units/ml solution for injection 3ml pre-filled pen (Novo Nordisk Ltd)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml disposable pen(s)

	NovoRapid Penfill 100units/ml solution for injection 3ml cartridges (Novo Nordisk Ltd)
	Adjust dose according to your monitoring results, as instructed by your diabetic nurse or doctor.
	1 pack of 5  X 3ml cartridge(s)

	OneTouch Ultra testing strips (LifeScan)
	Use for testing the blood for glucose As directed
	50 strips

	Pioglitazone 15mg / Metformin 850mg tablets
	Take one twice a day (for diabetes)
	56 tablets

	Pioglitazone 15mg tablets
	Take one daily (for diabetes)
	28 tablets

	Pioglitazone 30mg tablets
	Take one daily (for diabetes)
	28 tablets

	Pioglitazone 45mg tablets
	Take one daily (for diabetes)
	28 tablets

	Prednisolone 1mg tablets
	Take one each day
	28 tablets

	Prednisolone 5mg tablets
	Take one daily
	28 tablets

	Prednisolone 5mg tablets
	Take Six a day for seven days.
	42 tablets

	Repaglinide 1mg tablets
	Take one within 30 minutes before main meals
	90 tablets

	Repaglinide 2mg tablets
	Take one within 30 minutes before main meals
	90 tablets

	Repaglinide 500microgram tablets
	Take one within 30 minutes of main meals
	90 tablets

	Sharpsafe disposal unit Yellow (Frontier Medical Products Ltd)
	Use to dispose of needles or For collection of this bin when full contact East Riding Council Tel: 01482 393939
	1 device

	Softclix lancets 0.4mm/28gauge (Roche Diagnostics Ltd)
	Use for blood testing as directed
	200 lancet

	Unifine Pentips hypodermic insulin needles for pre-filled / reusable pen injectors screw on 12mm/29gauge (Owen Mumford Ltd)
	Needles for use with insulin pens; use once only; dispose of safely after use
	100 needle

	Unifine Pentips hypodermic insulin needles for pre-filled / reusable pen injectors screw on 5mm/31gauge (Owen Mumford Ltd)
	Needles for use with insulin pens; use once only; dispose of safely after use
	100 needle

	Unifine Pentips hypodermic insulin needles for pre-filled / reusable pen injectors screw on 6mm/31gauge (Owen Mumford Ltd)
	Needles for use with insulin pens; use once only; dispose of safely after use
	100 needle

	Unifine Pentips hypodermic insulin needles for pre-filled / reusable pen injectors screw on 8mm/31gauge (Owen Mumford Ltd)
	Needles for use with insulin pens; use once only; dispose of safely after use
	100 needle

	Vildagliptin 50mg / Metformin 1g tablets
	take one twice daily
	60 tablets

	Vildagliptin 50mg / Metformin 850mg tablets
	take one twice daily
	60 tablets

	Vildagliptin 50mg tablets
	Take one daily (for diabetes)
	56 tablets

	Vildagliptin 50mg tablets
	Take one twice a day (for diabetes)
	56 tablets


Obstetrics, gynaecology and urinary
	Drug
	Dose
	Quantity

	Canesten 2% thrush cream (Bayer Plc)
	apply 2-3 times/day
	20 gram

	Canesten Combi 500mg pessary and 2% cream (Bayer Plc)
	use as directed
	1 pack

	Depo-Provera 150mg/1ml suspension for injection pre-filled syringes (Pfizer Ltd)
	use as directed
	1 pack of 1 pre-filled syringe

	Desogestrel 75microgram tablets
	take one daily
	84 tablet

	Elleste Solo 1mg tablets (Meda Pharmaceuticals Ltd)
	take one daily
	84 tablets

	Femodette tablets (Bayer Plc)
	take one As directed
	63 tablets

	Gedarel 20microgram/150microgram tablets (Consilient Health Ltd)
	Take one daily for 21 days . Start next course after a 7 day interval.
	63 tablets

	Gedarel 30microgram/150microgram tablets (Consilient Health Ltd)
	Take one daily for 21 days . Start next course after a 7 day interval.
	63 tablets

	Oxybutynin 10mg modified-release tablets
	Take one daily
	30 tablets

	Oxybutynin 2.5mg tablets
	Take one twice a day
	56 tablets

	Oxybutynin 5mg modified-release tablets
	Take one once daily
	30 tablets

	Oxybutynin 5mg tablets
	Take one twice a day
	56 tablets

	Rigevidon tablets (Consilient Health Ltd)
	Take one daily for 21 days . Start next course after a 7 day interval.
	63 tablets

	Sildenafil 100mg tablets
	Use As directed
	4 tablets

	Sildenafil 25mg tablets
	Use As directed
	4 tablets

	Sildenafil 50mg tablets
	Use As directed
	4 tablets

	Tamsulosin 400microgram modified-release capsules
	Take one daily
	30 capsule

	Tranexamic acid 500mg tablets
	Take two three times a day for up to four days
	24 tablets


Nutrition and Blood
	Drug
	Dose
	Quantity

	Adcal-D3 750mg/200unit caplets (ProStrakan Ltd)
	take two twice daily
	112 tablets

	Adcal-D3 chewable tablets tutti frutti (ProStrakan Ltd)
	take one twice daily
	56 tablets

	Adcal-D3 Dissolve 1500mg/400unit effervescent tablets (ProStrakan Ltd)
	take one twice daily
	56 tablets

	Ferrous fumarate 210mg tablets
	Take one three times a day
	84 tablets

	Folic acid 5mg tablets
	Take one daily
	28 tablets

	Fultium-D3 800unit capsules (Internis Pharmaceuticals Ltd)
	One capsule daily
	30 capsule

	Hydroxocobalamin 1mg/1ml solution for injection ampoules
	To be given by intramuscular injection every three months
	1 ampoules

	Resource Energy liquid (Flavour Not Specified)
	200ml three times a day (multiple flavours)
	16800 millilitres

	Resource Fibre 2.0 liquid (Flavour Not Specified)
	200ml three times a day
	16800 millilitres

	Resource Fruit liquid (Flavour Not Specified)
	200ml three times a day
	16800 millilitres

	Resource ThickenUp Clear powder (Nestle Clinical Nutrition)
	use as directed
	125 gram

	SMA Wysoy powder (SMA Nutrition)
	use as directed
	1 pack of 860 gram(s)

	Thiamine 100mg tablets
	Take one daily
	28 tablets

	Vitamin B compound strong tablets
	Take one or two three times a day
	84 tablets

	Vitamins capsules
	take one daily
	28 capsules


Musculoskeletal and Joint Diseases
	Drug
	Dose
	Quantity

	Algesal cream (Thornton & Ross Ltd)
	Apply three times a dayas required to the affected area(s)
	50 gram

	Allopurinol 100mg tablets
	Take one daily (for gout)
	28 tablets

	Allopurinol 300mg tablets
	take one daily (for gout)
	28 tablets

	Baclofen 10mg tablets
	take one 3 times/day
	84 tablets

	Capsaicin 0.025% cream
	Apply a small amount 4 times/day
	45 grams

	Colchicine 500microgram tablets
	Take two at once for gout then one every four hours until pain relieved or vomiting or diarrhoea occur. Do not take more than 12 per course do not repeat course within 3 days.
	30 tablets

	Depo-Medrone with Lidocaine suspension for injection 2ml vials (Pfizer Ltd)
	use As directed
	1 vial

	Ibuprofen 200mg tablets
	take one 3 times/day
	84 tablets

	Ibuprofen 400mg tablets
	take one 3 times/day
	84 tablets

	Ibuprofen 5% gel
	apply 3 times/day
	50 gram

	Ibuprofen 600mg tablets
	take one 3 times/day
	84 tablets

	Naproxen 250mg tablets
	Take one twice daily when required
	56 tablets

	Naproxen 500mg tablets
	Take one twice daily when required
	56 tablets


Eye

	Drug
	Dose
	Quantity

	Carbomer '980' 0.2% eye drops
	one drop as needed
	10 grams

	Chloramphenicol 0.5% eye drops
	one drop 4 times/day
	10 millilitres

	Chloramphenicol 1% eye ointment
	Apply 4 times/day
	4 grams

	Dorzolamide 2% / Timolol 0.5% eye drops
	one drop twice daily
	5 ml

	Dorzolamide 2% eye drops
	one drop twice daily
	5 millilitres

	Fusidic acid 1% modified-release eye drops
	one drop twice daily
	5 grams

	Hypromellose 0.3% eye drops
	one drop As needed
	10 millilitres

	Lacri-lube eye ointment (Allergan Ltd)
	Use in the affected eye(S) when needed.
	3.5 grams

	Latanoprost 50micrograms/ml eye drops
	one drop once daily
	2.5 millilitres

	Liquifilm Tears 1.4% eye drops (Allergan Ltd)
	one drop As needed
	15 millilitres

	PreserVision Original capsules (Bausch & Lomb UK Ltd)
	take one twice daily
	60 capsules

	Sodium cromoglicate 2% eye drops
	one drop 4 times/day
	13.5 millilitres


Ear Nose and Throat

	Drug
	Dose
	Quantity

	Beclometasone 50micrograms/dose nasal spray
	two spray into each nostril twice a day
	1 pack of 200 dose nasal spray

	Care olive oil ear drops (Thornton & Ross Ltd)
	Use two or three times a day As directed to soften earwax.
	10 millilitres

	Difflam 0.15% spray (Meda Pharmaceuticals Ltd)
	use every 3 hrs as needed
	30 ml

	Flumetasone 0.02% / Clioquinol 1% ear drops
	two drops twice daily
	7.5 millilitres

	Gentisone HC ear drops (Amdipharm Plc)
	two to four drops in the ear three times daily and at night
	10 millilitres

	Hydrocortisone 2.5mg muco-adhesive buccal tablets sugar free
	suck 4 times/day
	20 tablets

	Miconazole 20mg/g oromucosal gel sugar free
	Use four times daily as directed.
	15 grams

	Mupirocin 2% nasal ointment
	Apply 2-3 times/day
	3 grams

	Nystan 100,000units/ml oral suspension (ready mixed) (Bristol-Myers Squibb Pharmaceuticals Ltd)
	1ml 4 times/day after food
	30 ml

	Otomize ear spray (Forest Laboratories UK Ltd)
	One spray into the affected ear(s) three times a day
	5 millilitres

	Tubilux 0.9% nasal drops (Tubilux Pharma Ltd)
	One or two drops in each nostril before feeds
	10 ml


Skin

	Drug
	Dose
	Quantity

	Acea 0.75% gel (Ferndale Pharmaceuticals Ltd)
	apply thinly twice daily for 8 weeks
	40 grams

	Aciclovir 5% cream
	Apply 5 times/day for 5 to 10 days
	2 gram

	Alphosyl 2 in 1 shampoo (Omega Pharma Ltd)
	use daily
	125 millilitres

	Amorolfine 5% medicated nail lacquer
	Apply to infected nails 1 to 2 times weekly after filing and cleansing
	1 pack of 5ml bottle + nail files + applicators + swabs

	ANOHEAL cream 2% [SLA PHARMA]
	use as directed
	30 grams

	Aqueous cream
	Use as a substitute for soap when washing
	500 grams

	Balneum 84.75% bath oil (Almirall Ltd)
	Use in the bath according to manufacturers instructions. Caution:- may make surfaces slippery.
	500 millilitres

	Balneum Plus cream (Almirall Ltd)
	Apply twice daily
	100 grams

	Betamethasone valerate 0.1% cream
	Apply thinly once a day when required
	30 grams

	Betamethasone valerate 0.1% ointment
	Apply thinly once a day when required
	30 grams

	Canesten HC cream (Bayer Plc)
	apply twice daily
	30 grams

	Cetraben emollient 82.8% bath additive (Thornton & Ross Ltd)
	Use in the bath according to manufacturers instructions. Cation:- may make surfaces slippery.
	500 millilitres

	Cetraben emollient cream (Thornton & Ross Ltd)
	Use as often as needed for dry skin
	500 grams

	Clotrimazole 1% cream
	Apply 2-3 times/day
	20 grams

	Co-cyprindiol 2000microgram/35microgram tablets
	take one each day for 21 days. Start next course after 7 day interval
	63 tablets

	Comfifast stockinette 10.75cm (Synergy Healthcare (UK) Ltd)
	use as directed
	1 meters

	Comfifast stockinette 3.5cm (Synergy Healthcare (UK) Ltd)
	use as directed
	1 meters

	Comfifast stockinette 5cm (Synergy Healthcare (UK) Ltd)
	use as directed
	1 meters

	Comfifast stockinette 7.5cm (Synergy Healthcare (UK) Ltd)
	use as directed
	1 meters

	Comfigrip bandage 6.25cm size B (Synergy Healthcare (UK) Ltd)
	use as directed
	0.5 meters

	Comfigrip bandage 6.75cm size C (Synergy Healthcare (UK) Ltd)
	use as directed
	1 pack of 0.5 metre pack(s)

	Comfigrip bandage 7.5cm size D (Synergy Healthcare (UK) Ltd)
	use as directed
	0.5 meters

	Comfigrip bandage 8.75cm size E (Synergy Healthcare (UK) Ltd)
	use as directed
	0.5 meters

	Crystacide 1% cream (Derma UK Ltd)
	Apply two to three times daily for up to 3 weeks
	10 gram

	Cuplex gel (Crawford Healthcare Ltd)
	Apply twice daily
	5 grams

	Daktacort cream (Janssen-Cilag Ltd)
	apply twice daily
	30 grams

	Diclofenac sodium 3% gel
	Apply thinly twice daily
	50 grams

	Doublebase gel (Dermal Laboratories Ltd)
	Apply as often as needed for dry skin
	500 grams

	Dovobet gel (LEO Pharma)
	apply once daily
	60 grams

	E45 cream (Forum Health Products Ltd)
	Use as often as needed for dry skin
	125 grams

	Epaderm cream (Molnlycke Health Care Ltd)
	Use as often as needed for dry skin.
	500 grams

	Epaderm ointment (Molnlycke Health Care Ltd)
	Use as often as needed for dry skin
	500 grams

	Eumovate 0.05% cream (GlaxoSmithKline UK Ltd)
	Apply thinly once a day when required
	30 grams

	Eumovate 0.05% ointment (GlaxoSmithKline UK Ltd)
	Apply thinly once a day when required
	30 grams

	Fexofenadine 180mg tablets
	take one daily
	30 tablets

	Flexitol Heel Balm (LaCorium Health (UK) Ltd)
	apply twice daily
	56 grams

	Gauze swab type 13 light BP 1988 8ply non-sterile 10cm x 10cm
	use as directed
	1 pack of 100 piece(s)

	Gauze swab type 13 light BP 1988 8ply sterile 7.5cm x 7.5cm
	use as directed
	1 pack of 100 piece(s)

	Hirudoid 0.3% gel (Thornton & Ross Ltd)
	apply 4 times/day
	50 gram

	Hydrex 4% Surgical Scrub (Ecolab Healthcare Division)
	use as directed
	1 pack of 500 mls

	Hydrocortisone 1% cream
	Apply thinly once or twice a day
	30 grams

	Hydrocortisone 1% ointment
	Apply thinly once or twice daily
	30 grams

	Ketoconazole 2% shampoo
	Apply to scalp twice weekly for 2 to 4 weeks and then once every 1 to 2 weeks if required
	60 millilitres

	Lymecycline 408mg capsules
	Take one daily (for acne)
	28 capsules

	Non-woven fabric swab 4ply non-sterile 10cm x 10cm
	use as directed
	1 pack of 100 piece(s)

	Non-woven fabric swab 4ply sterile 7.5cm x 7.5cm
	use as directed
	1 pack of 100 piece(s)

	Octenisan Antimicrobial wash (Schulke & Mayr UK Ltd)
	use as directed
	1 pack of 150 mls

	Oilatum cream (GlaxoSmithKline Consumer Healthcare)
	apply as needed
	500 grams

	Oilatum gel (GlaxoSmithKline Consumer Healthcare)
	Apply to skin frequently and liberally, as often as required.
	150 grams

	Permethrin 5% cream
	Apply over whole body including neck, face, scalp and ears. Repeat after seven days.
	30 gram

	Polytar liquid (GlaxoSmithKline Consumer Healthcare)
	Apply to scalp once or twice a week
	150 millilitres

	Salactol paint (Dermal Laboratories Ltd)
	Apply daily
	10 millilitres

	Zerobase 11% cream (Thornton & Ross Ltd)
	Apply as often as needed for dry skin
	500 grams


Controlled Drugs
	Drug
	Dose
	Quantity

	BuTrans 10micrograms/hour transdermal patches (Napp Pharmaceuticals Ltd)
	Apply one patch and change every seven days
	4 patches

	BuTrans 20micrograms/hour transdermal patches (Napp Pharmaceuticals Ltd)
	Apply one patch and change every seven days
	4 patches

	BuTrans 5micrograms/hour transdermal patches (Napp Pharmaceuticals Ltd)
	Apply one patch and change every seven days
	4 patches

	Fencino 100micrograms/hour transdermal patches (Dallas Burston Ashbourne Ltd)
	Apply one patch and change every 3 days
	10 patches

	Fencino 12micrograms/hour transdermal patches (Dallas Burston Ashbourne Ltd)
	Apply one patch and change every 3 days
	10 patches

	Fencino 25micrograms/hour transdermal patches (Dallas Burston Ashbourne Ltd)
	Apply one patch and change every 3 days
	10 patches

	Fencino 50micrograms/hour transdermal patches (Dallas Burston Ashbourne Ltd)
	Apply one patch and change every 3 days
	10 patches

	Fencino 75micrograms/hour transdermal patches (Dallas Burston Ashbourne Ltd)
	Apply one patch and change every 3 days
	10 patches

	Longtec 10mg modified-release tablets (Qdem Pharmaceuticals Ltd)
	take one every 12 hrs
	56 tablet

	Longtec 20mg modified-release tablets (Qdem Pharmaceuticals Ltd)
	take one every 12 hrs
	56 tablet

	Longtec 40mg modified-release tablets (Qdem Pharmaceuticals Ltd)
	take one every 12 hrs
	56 tablet

	Longtec 5mg modified-release tablets (Qdem Pharmaceuticals Ltd)
	take one every 12 hrs
	56 tablet

	Longtec 80mg modified-release tablets (Qdem Pharmaceuticals Ltd)
	take one every 12 hrs
	56 tablet

	Lynlor 10mg capsules (Actavis UK Ltd)
	Take one 4 to 6 hourly when required
	56 capsule

	Lynlor 20mg capsules (Actavis UK Ltd)
	Take one 4 to 6 hourly when required
	56 capsule

	Lynlor 5mg capsules (Actavis UK Ltd)
	Take one 4 to 6 hourly when required
	56 capsule

	Sevredol 10mg tablets (Napp Pharmaceuticals Ltd)
	Take one every four hours as required
	56 tablets

	Sevredol 20mg tablets (Napp Pharmaceuticals Ltd)
	Take one every 4 hours as required
	56 tablets

	Temgesic 200microgram sublingual tablets (RB Pharmaceuticals Ltd)
	One or two dissolved under the tongue every 6 to 8 hours as required
	60 tablets

	Transtec 35micrograms/hour transdermal patches (Napp Pharmaceuticals Ltd)
	Apply one patch and change twice a week
	8 patches

	Transtec 52.5micrograms/hour transdermal patches (Napp Pharmaceuticals Ltd)
	Apply one patch and change twice a week
	8 patches

	Zomorph 100mg modified-release capsules (Archimedes Pharma UK Ltd)
	take one every 12 hrs
	60 capsules

	Zomorph 10mg modified-release capsules (Archimedes Pharma UK Ltd)
	take one every 12 hrs
	60 capsules

	Zomorph 200mg modified-release capsules (Archimedes Pharma UK Ltd)
	take one every 12 hrs
	60 capsules

	Zomorph 30mg modified-release capsules (Archimedes Pharma UK Ltd)
	take one every 12 hrs
	60 capsules

	Zomorph 60mg modified-release capsules (Archimedes Pharma UK Ltd)
	take one every 12 hrs
	60 capsules
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